A.V.C. COLLEGE OF ENGINEERING
Mannampandal, Mayiladuthurai
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Extension Activities
2018-19



Name of the Awarding government/

S.No | Name of the Award/ recognition government recognized bodies
1 Best CSI Student branch Counsellor | Computer Society of India
2 | Appreciation of Active SPOC IIT Bombay
3 Material Testing Centre Sathiapal Constructions Private Ltd
4 | Material Testing Centre M/S Senthil Vazhuvoor
5 Material Testing Centre Asika Thangamaligai
6 Material Testing Centre AE, PWD, Puthur
7 Material Testing Centre Sathiapal Constructions Private Ltd
8 Material Testing Centre V.M Arun, India Cements
9 Material Testing Centre M/S G.Praveen Raj, Sirkazhi
10 | Material Testing Centre Bharani Engineering Works
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APPRECIATION LETTER
To,
Prof. Latha,
A.V.C College of Engineering,
Tamil Nadu Date: 20/05/2019

This is to express thanks and appreciation to Prof. Latha, for spreading awareness and
holding Software Training workshops at A.V.C College of Engineering.

You are making an outstanding contribution of using ICT based teaching and learning
methodology for students of Tamil Nadu. Your contributions to the implementation of
Spoken Tutorial Project are significant and have played a part in it becoming fastest
growing NMEICT Project. Your excellent skills and courteous personality has helped
tremendously in spreading awareness of Spoken Tutorial IIT Bombay.

I would like to personally thank you for contributing to the software training and awareness
events in your Institute.

This work was done in association with the Spoken Tutorial IIT Bombay. As part of the
National Mission on Education through ICT, funded by MHRD, Govt. Of India.

I am sure that we will continue to get your continued support for making India IT literate
and spreading project existence in state of Tamil Nadu.

Thanks & Best wishes,

Shyama Iyer

National Coordinator-Training
Spoken Tutorial, IIT Bombay
NMEICT, MHRD Govt. Of India
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Cube Test I 27ni2ms 1300
Cube Test | 12012019 i 1=
Cube Test | 18032018 | PO
Cube Test | [RGESE | | _2om
Cube Test | 0708019 i 1 1=
Cube Test | 07082019 | [
Cube Test 14062019 | =
Cube Test 1802019 ==
Soil Test [N | = |
Soil Test 04.072018 | sw |
Cube Test 08072018 I SAU
Cube Test 20072018 ™|
Cube Test 13082018 SL
Cube Test 20082018 S\
Cube Test 27082018 S\
Soil Test M’S G.Praveen Raj.S 29082018 N
Cube Test AE.PWD,Puthur Mareral Tesuing C RIS 1000
Soil Test Bharani Engineering Works, A 3] Test 03002018 A0
Cube Test AE.PWD.Puthur Matenal Tesu 14.002018 1300
Soil Test Bharani Engineering Works, Matenial Tesung Center 19.00.2018 S
Cube Test Sathiapal Constructions Private Ltd Marenal Tesung Center 09.11.2018 13N
Cube Test Sathiapal Constructions Private Ltd Matenial Testing Center 09.11.2018 1300
Cube Test Sathiapal Constructions Private Lid Matenial Testuing Center 13.11.2018 1300
Cube Test Sathiapal Constructions Private Lid Material Testing Center 27112008 1200
Cube Test Sathiapal Constructions Private Lid Matenial Testing Center 19.01.2019 1200
Soil Test M/S Senthil Vazhuvoor Material Testing Center 16.03.2019 2000
Soil Test M'S Senthil Vazhuvoor Matenial Testing Center 18.03.2019 2000
Cube Test Sathiapal Constructions Private Ltd Material Testing Center 07.06.2019 1300
Cube Test Sathiapal Constructions Private Ltd Material Testing Center 07.06.2019 000
Cube Test Sathiapal Constructions Private Ltd |Material Testing Center v 14.06.2019 1500
Cube Test Sathiapal Constructions Private Ltd |Material Testing Center 18.06.2019 1300
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(SATHIAPAL

ENGINEERS (INDIA) LIMITED
DATE: 06.07.2018

. artment
the Dep
The Hbad St;]ent of Civil Engineering,
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gL/ 16l /2018.Dated on 06.07.2018
.M/S
REF:

uction of Additional building (G+M+1) at Thiruppanandal
Cons
cube test-Reg

~round floor roof slab concrete work : M35
G

: 09.06.2018
casting : _
gﬁ:ﬁ zt{ o8th day test :06.07.2018

we are sending here with 3nos of M35 grade concrete cubes for
e

conducting 28 days compressive strength in the lab.

Necessary test results may please be forwarded to this office for taking
ec
further action please.

Thankin g you

Yours faithfully,
FOR SATHIAPAL ENGINEERS (INDIA) LIMITED

f’« . /’T ~r /é%o

\TH!RUGNANAM SAMBANTHA
SENIOR ENGINEER
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oh Office : New No15 Thennamara Salal, Thlruvllandur Mayiladuthural 609001 Tele!ax 04354 229733
Bran!

i

1572 1266 . 044-
E-mall: sell@sathiapal.com and sathlapal_td@ysn) nt 03872 Fax : 044- 2660 2757

CIN : U74210TN2002PLCodRERR
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AV.C. COLLEGE OF ENGINE»ERING

aduthurai, lannampandai - 609 305

:’gﬁ Yayiaduthu
s Phone No.- 04364-227202 E-mail : avcce€avecengg.net
- FEE RECEIPT
Bill No 1991 Date - 06-Jul-2018
Nzme - WS Szthizpal EngineersRoidldd mt - Mayiladuthurai
i
| Details Amount
OTHERS 1500.00
TOTAL 1500.00
REMARKS Cube test

Amount Paid : 1500.00
- Lmount in Viords : Rupees One Thousand Five Hundred and Only
Hode :Cazh

o —
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DEPARTMENT OF CIVIL ENGINEERING

Date; 09,07,2018
TEST RESULT

oy 1135/ 06072018

gy, Material testing, (Concrete cube) — test report submit = reg,
pef: Sathiapal Enginecrs (India) 14d, Mayiladuthural ~ 1etter dated 06,07,2018

| With reference 1o your letter cited above, the specimen conerete cubes weye
: given by Sathiapal Engineers (India) 1.4d, Mayiladuthural for testing conerele
- cubes, The same was tested in Strength of material lab and the test yeport have
- been mentioning, belowr,

Compressive Strength

§
g
l’.
1

Compressive

' $1No Identification Size of specimen ,
' Btrength (N/mm’)

mark (mm) Load in (N)

3

Mas - Date of casting 09.00,201% (Mentioned in cube)

! SKSS - 1 150 % 150 64444\ 26,%)

| 2 SKS$ -2 150 7 150 641574 28,5)
| 3 SKSS -3 150 7 150 730095 42,43
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sATHIAPAL
) . ENGINEERS {INDIAY L TED

DATE: 13.11.2018

@8  The Head of the Department
The department of Civil Engineering,

AVC College of Engineering,
i Mannampandal
Mayiladuthurai
| Rer: M/SEIL/ 364 /2018.Dated on 13.1 1.2018
v“ §UB: Construction of AVC Commercial Complex at Ma}'iladuthurai.
SF roof slab & beam concrete : 1:1 .5:3(M20)

Date of casting: 16.10.2018

Date of 28t" day test: 13.11.2018

We are sending here with 3nos of M20 grade concrete cubes for
conducting 28 days compressive strength in the lab.

Necessarv test results may please be forwarded to this office for taking
further action pleasc.

Thanking you

Yours faithfully,
. FOR SATHIAPAL ENGINEERS INDIA LIMITED

4~ P.MOORTHY.
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| SENIOR ENGINEER
i; 1P Z WS
G T T

‘hh'KWMTmmmw.m Chennai - 600 010. India. Tel : 044 - 2660 1572 /2650 3872 Fax: 044 - 2860 7757
o E.mail - sei@sathizpal.com 2nd sathiapal td@vsnlnet

Mw:mxmmmmmmmmmmmm.mm
CIN : UT4210TN2002PLC048568 ‘




Mayiladuthurai, Mannampandal - 609 305

Phone No. : 04364-227202 E-mail : avcce@avccengg.net

AN.C. COLLEGE OF ENGINEERING ;™
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1 FEE RECEIDT
Bill No : 7060 Date : 13-Nov-2018
oe Name : M/S Sathiapal EngineersRioititdpLtd. : Mayiladuthurai
Details Amount
S | OTHERS 1500.00
TOTAL 1500.00
REMARKS Cube test

Amount Paid : 1500.00

Amount in Words : Rupees One Thousand Five Hundred and Only

Mode :Cash
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TEST RESULT

CE/ MT/ 49/ 13.11 .2018

H: Material testing (Concrete cube) — test report submit —1€g

£ Sathiapal Engineers (India) Ltd, Mayiladuthurai — Letter dated 13.1

With reference to your letter cited above, the specimen concrete cubes were
ven by Sathiapal Engineers (India) Ltd, Mayiladuthurai for testing concrete
bes. The same was tested in Strength of material lab and the test report have

n mentioning below.

1.2018

Compressive Strength
Identification Size of specimen . Compressive
. Load p
mark (mm) | .. Loae () Strength (N/mm?)

g My, Date of casting 16.10.2018 (Mentioned in cube)

b T ' ; ,

i | i

B 1 SFR - | |

; R-1 150 x 150 J 589581 { 26.20

2 S _ i {
FR -2 150 x 150 655308 20.12
i o SFR -3 | | ]
i ' i | 150 x 1 4 '

0 603315 | 26.81
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